



Current state and prospects of gout treatment in Korea

Eun Hye Park^{1,2}, Sang Tae Choi^{1,3}, and Jung Soo Song^{1,3}

¹Division of Rheumatology, Department of Internal Medicine, Chung-Ang University College of Medicine, Seoul; ²Division of Rheumatology, Department of Internal Medicine, Chung-Ang University Gwangmyeong Hospital, Gwangmyeong; ³Division of Rheumatology, Department of Internal Medicine, Chung-Ang University Hospital, Seoul, Korea

Received : January 26, 2022
Accepted : March 23, 2022

Correspondence to
Jung Soo Song, M.D.

Division of Rheumatology,
Department of Internal Medicine,
Chung-Ang University College
of Medicine, 102 Heukseok-ro,
Dongjak-gu, Seoul 06973, Korea
Tel: +82-2-6299-1409
Fax: +82-2-825-7571
E-mail: drsong@cau.ac.kr
https://orcid.org/0000-0001-8651-5125

Effective management of gout includes the following: appropriate control of gout flares; lifestyle modifications; management of comorbidities; and long-term urate-lowering therapy (ULT) to prevent subsequent gout flares, structural joint damage, and shortening of life expectancy. In addition to traditional treatments for gout, novel therapies have been introduced in recent years. Indeed, new recommendations for the management of gout have been proposed by various international societies. Although effective and safe medications to treat gout have been available, management of the disease has continued to be suboptimal, with poor patient adherence to ULT and failure to reach serum urate target. This review outlines recent progress in gout management, mainly based on the latest published guidelines, and specifically provides an update on efficient strategies for implementing treatment, efficacy and safety of specific medications for gout, and cardiovascular outcomes of ULT. In particular, we reviewed gout management approaches that can be applied to a Korean population.

Keywords: Gout; Hyperuricemia; Therapeutics; Asians

INTRODUCTION

Gout is the most common inflammatory arthritis, which is induced by hyperuricemia and subsequent monosodium urate (MSU) crystal deposition in joints and other tissues [1]. Gout has a negative impact on the quality of life of patients due to extreme joint pain, and various comorbidities associated with the disease can be life-threatening. The prevalence and incidence of gout are increasing not only in Korea, but also in many other countries worldwide [2-4]. Despite its increasing prevalence and incidence, and the availability of effective and safe medications to treat gout, management of the disease has continued to be suboptimal, with poor

patient adherence to urate-lowering therapy (ULT) and failure to attain the therapeutic level of serum urate (SUA) [5,6]. The optimal management of gout requires a multifarious approach, including mitigation of gout flare symptoms, lifestyle modification, patient education, management of comorbidities, and particularly, long-term ULT to dissolve MSU crystals and prevent future gout flares. Moreover, gout management should be individualized for each patient based on their comorbid conditions or concomitant medications. In this review, we provide an update on the treatment of gout mainly based on recently published guidelines, including the 2020 American College of Rheumatology (ACR) guidelines [7], the 2017 British Society for Rheumatology (BSR) guide-

lines [8], the 2016 European League Against Rheumatism (EULAR) recommendations for the management of gout [9], and the 2021 Asia-Pacific League of Associations for Rheumatology (APLAR) guidelines for the treatment of gout [10]. In particular, we reviewed gout treatment approaches that can be applied to Korean populations based on studies conducted on Korean patients with gout.

GENERAL PRINCIPLES OF TREATMENT FOR GOUT

The treatment of gout mainly consists of non-pharmacological and pharmacological therapies. Non-pharmacological therapy includes lifestyle modification, such as exercise, weight control, diet, and patient education. Pharmacological therapy includes adequate control of acute inflammation, prophylaxis against gout flares, long-term ULT to reverse hyperuricemia, and treatment of comorbidities. Table 1 summarizes the clinical guidelines for the management of gout [7-10].

NONPHARMACOLOGIC TREATMENT FOR GOUT

Lifestyle modification and diet therapy

Results from a diet and genetics meta-analysis showed that the effect of diet or individual food items on SUA levels was small [11]. However, dietary factors may trigger gout flares, and patients with gout frequently seek advice on the dietary management of gout. Above all, a significant dose-response relationship between alcohol consumption, regardless of alcoholic beverage type, and the risk of recurrent gout flares was observed in a case-crossover study [12]. Hence, it is recommended that patients with gout limit their alcohol intake regardless of disease activity [7]. Regarding other dietary factors, a purine diet was reportedly associated with an increased risk of gout flares [13], and a high-fructose diet was associated with a high risk of incident gout [14]. Indeed, purine intake and a high-fructose diet should be limited in patients with gout [7]. Although vitamin C supplementation has been shown to lower SUA levels [15], vitamin C at a modest dose (500 mg/day) was insufficient as monotherapy or adjunct to standard ULT [16]; therefore, it is no longer recommended in patients with gout [7]. Recently, APLAR

suggested that the evidence of limiting purine-rich foods to lower SUA levels or prevent gout flares in patients with gout is insufficient [10]. Since excessive food restrictions may reduce patients' compliance with medical treatment, it is better to focus on treatment using ULT and restrict mainly alcohol and high-fructose intake [17,18]. Weight loss approaches are also conditionally recommended for obese or overweight patients [7]. A large cohort study demonstrated that obesity was associated with a higher risk of incident gout and that changes in body mass index were associated with the risk of recurrent gout flares in a dose-responsive manner [19]. Similarly, weight loss through bariatric surgery or diet also demonstrated clinically relevant reductions in SUA levels and gout flare frequency [20,21].

Education for the patients and primary care physicians

Drug adherence in patients with gout worldwide is very poor [22,23]. Drug adherence rates of patients with gout were the lowest when comparing drug adherence rates among patients with gout, hypertension, hypercholesterolemia, type 2 diabetes mellitus, hypothyroidism, osteoporosis, and seizure disorders [24]. To overcome this problem, education for primary care physicians is essential, in addition to education for patients with gout. Therefore, patient education is emphasized in almost all treatment guidelines [7,9,10].

Acute gout flares

The use of topical ice on inflamed joints has been shown to reduce pain [25] and has been conditionally recommended as an adjuvant treatment in patients experiencing a gout flare [7]. Additional non-pharmacological care for gout flares includes rest of acutely affected joints, mobility assistance, and hydration [8].

PHARMACOLOGIC TREATMENT FOR GOUT

Asymptomatic hyperuricemia

There is no universally accepted definition of hyperuricemia; however, it is typically defined as an SUA level > 7.0 mg/dL [26]. Asymptomatic hyperuricemia is a condition characterized by hyperuricemia without any symptoms or signs of MSU crystal deposition disorders, such as gout, urolithiasis, and urate nephropathy [27]. Although several epidemiological studies have indicated that hyperuricemia is associated

Table 1. Comparison of clinical guidelines for the management of gout

Clinical guidelines	2020 ACR	2017 BSR	2016 EULAR	2021 APLAR
Treatment of gout flares				
First-line agents	Colchicine, NSAIDs, corticosteroids	Colchicine, NSAIDs, corticosteroids	Colchicine, NSAIDs, corticosteroids	Colchicine, NSAIDs, corticosteroids
Second-line agent	IL-1 inhibitor	IL-1 inhibitor	IL-1 inhibitor	No guidance
Anti-inflammatory prophylaxis	Low-dose colchicine, NSAIDs, prednisone/prednisolone	Low-dose colchicine (first), NSAIDs (second)	Low-dose colchicine (first), NSAIDs (second)	Low-dose colchicine (first), NSAIDs (second)
Duration of prophylaxis	3–6 months	6 months	6 months	No guidance
Indication for ULT commencement	Frequent gout flares (≥ 2 /year), ≥ 1 subcutaneous tophi, radiographic damage due to gout	Diagnosis of gout Particularly in patients with recurrent attacks (≥ 2 /year), tophi, chronic gouty arthritis, joint damage, renal impairment, a history of urolithiasis, diuretic use, primary gout starting at a young age	Recurrent flares, tophi, urate arthropathy, renal stones	Diagnosis of gout and SUA ≥ 9 mg/dL, chronic tophaceous gout
ULT initiation around first diagnosis	Conditionally recommend in patients with first flare and comorbid moderate-to-severe CKD, SUA level > 9 mg/dL, or urolithiasis	Not recommended	No guidance	No guidance
Target SUA level	< 6 mg/dL	< 5 mg/dL	< 6 mg/dL < 5 mg/dL in severe gout (tophi, chronic arthropathy, frequent attacks)	< 6 mg/dL
First-line ULT	Allopurinol	Allopurinol	Allopurinol	XOI (allopurinol or febuxostat)
Second-line ULT	Febuxostat	Febuxostat	Febuxostat	No guidance
Uricosuric agent	Conditionally recommended	In patients who are resistant to or intolerant of XOI (as monotherapy or in combination with XOI)	In patients who are resistant to or intolerant of XOI (as monotherapy or in combination with XOI)	Conditionally recommended combination therapy with an XOI (lesinurad + allopurinol) in refractory gout
Pegloticase	In patients for whom XOI, uricosurics, and other interventions have failed to achieve the target SUA, and have frequent flares or nonresolving subcutaneous tophi	In patients with severe symptomatic tophaceous gout in whom hyperuricemia cannot be controlled with standard ULTs alone, or in combination	In patients with crystal-proven, severe debilitating chronic tophaceous gout and poor quality of life, in whom the target SUA cannot be reached with standard ULTs (including combinations)	In patients who have contraindications or inadequate response to XOI

ACR, American College of Rheumatology; BSR, British Society of Rheumatology; EULAR, European League Against Rheumatism; APLAR, Asia-Pacific League of Associations for Rheumatology; NSAID, non-steroidal anti-inflammatory drug; IL, interleukin; ULT, urate-lowering therapy; SUA, serum uric acid; CKD, chronic kidney disease; XOI, xanthine oxidase inhibitor.

with an increased risk of hypertension, chronic kidney disease (CKD), and cardiovascular (CV) disease [28-32], hyperuricemia itself has not been established as a causal factor in any of these diseases. Among patients with asymptomatic hyperuricemia, ULT with febuxostat has been shown to significantly reduce incident gout flares over a 3-year period; however, the incidence of gout was low for both the febuxostat and placebo groups (0.9% vs. 5.9%) [33], which would correspond to a 3-year number needed to treat with febuxostat of 24 patients to prevent a single gout flare. In addition, among those with asymptomatic hyperuricemia with SUA levels > 9 mg/dL, only 22% developed gout within 5 years [34]. Given that the benefits of ULT do not outweigh the costs or risks associated with treatment for most patients with asymptomatic hyperuricemia, including those with comorbid CKD or CV disease, initiation of ULT is recommended against in those with asymptomatic hyperuricemia [7]. However, when a patient's SUA level is > 9 mg/dL, individualized ULT can be considered based on each patient's lifestyle or comorbidities.

Acute gout flares

Gout flares are induced by the activation of the NLR family pyrin domain containing 3 (NLRP3) inflammasome by MSU crystals with interleukin 1 β (IL-1 β) production and a subsequent cascade of other pro-inflammatory cytokines and chemokines [35,36]. The major goals of treatment for gout flares are pain control and rapid suppression of inflammation.

Early treatment with colchicine, non-steroidal anti-inflammatory drugs (NSAIDs), or glucocorticoids (oral or injectable) is recommended as a first-line therapy for gout flares [7-9]. Head-to-head clinical trials comparing first-line anti-inflammatory agents with different mechanisms of action have demonstrated similar efficacy between low-dose colchicine, NSAIDs, and oral glucocorticoids for treating gout flares [37-40]. Regarding safety issues, naproxen (750 mg/day for 7 days) caused fewer side effects than low-dose colchicine (1.5 mg for 4 days) [37], while indomethacin (150 mg/day for 2 days followed by 75 mg/day for 3 days) resulted in more minor adverse events than prednisolone (30 mg/day for 5 days) [38]. When colchicine is the chosen agent, low-dose colchicine (1.0 to 1.2 mg immediately followed by 0.5 to 0.6 mg after an hour) is recommended instead of high-dose colchicine (4.8 mg) due to their comparable efficacy and a lower risk of adverse effects associated with low-dose

colchicine [7,41].

While ACR, EULAR, and APLAR do not prioritize among the three first-line therapies, the choice of anti-inflammatory agent generally depends on comorbid conditions and concurrent medications for each patient [7,9,10]. For instance, NSAIDs should be avoided in patients with renal impairment, peptic ulcer disease, cardiac disease, and concomitant anticoagulant use. Colchicine should not be administered to patients with severe renal impairment or severe liver disease, or administered in combination with strong inhibitors of cytochrome P450 3A4 and/or P-glycoprotein, such as cyclosporin, ketoconazole, clarithromycin, and verapamil [9,42]. Moreover, high-dose glucocorticoids are avoided in patients with active infection or uncontrolled diabetes. In contrast, intravenous, intramuscular, or intra-articular injections are preferred in patients who are unable to take oral medications [7]. Intra-articular glucocorticoid injection can also be considered for treatment of acute monoarticular gout [8,43]. For patients who have had recurrent flares, treatment selection is typically driven by patient preference based on past experiences of efficacy or adverse events associated with ULT [7]. In addition, for patients with severe gout flares, for example, when multiple joints are involved, combination therapy, such as colchicine and NSAID, or colchicine and glucocorticoids, may be considered [8,9,44]. Given that IL-1 has emerged as a crucial cytokine in gout flares, IL-1 inhibitors, including canakinumab, anakinra, and rilonacept, have been used to treat gout flares in Western countries [45-47]. However, IL-1 inhibitors are not available in Korea.

Dapansutrile (OLT1177) is a novel anti-inflammatory agent, an orally active β -sulfonyl nitrile molecule that selectively inhibits the NLRP3 inflammasome in neutrophils and human monocyte-derived macrophages and the subsequent activation of IL-1 β [48]. Further studies are needed to confirm the clinical potential of dapansutrile in gout flares.

Prophylaxis against mobilization flares

The experience of gout flares that occur in the first few months of ULT initiation is one reason for stopping ULT [49]. There are two main strategies for decreasing the risk of gout flares during this period. First, concurrent anti-inflammatory prophylaxis therapy is strongly recommended during the first 3 to 6 months of ULT [7-9]. While the most indicated is low-dose colchicine, and a low-dose NSAID as an alternative in cases of intolerance or contraindication to colchi-

cine [8-10], the ACR guidelines also indicate prednisone/prednisolone for prophylaxis therapy [7]. Previous studies have shown that concomitant administration of naproxen 500 mg/day or colchicine 0.6 mg/day for 3 to 6 months effectively reduced gout flares [50-52]. Among gout patients in Korea, colchicine (62.3%) was reported as the most commonly prescribed initial prophylactic agent, followed by NSAIDs (39.9%) in a multicenter retrospective cohort study [53]. Regarding the duration of prophylaxis therapy, the 2017 BSR and 2016 EULAR guidelines recommended to continue prophylaxis during the first 6 months of ULT [8,9], and the 2020 ACR for 3 to 6 months [7]. While there are no currently available Korean guidelines on this issue, prophylaxis therapy more than 6 months from initiation of ULT, and achieving target SUA at the time of stopping prophylaxis was associated with fewer gout flares in Korean patients with gout [53]. In terms of the colchicine dose for prophylaxis therapy, low-dose colchicine (0.6 mg/day) was shown to prevent gout flare with fewer adverse events when compared with regular dose (1.2 mg/day) of colchicine among Korean gout patients [54,55]. Second, ULT should be initiated at a low-dose and gradually increased to reduce the risk of flares. The current guidelines recommend starting doses of allopurinol and febuxostat at ≤ 100 and ≤ 40 mg/day, respectively, and lower allopurinol doses in patients with CKD [7,9]. A randomized open-label trial (FORTUNE-1 study) demonstrated that starting febuxostat at a low-dose with stepwise dose increase, as well as concomitant low-dose colchicine prophylaxis therapy, effectively prevented gout flares compared to fixed-dose febuxostat alone; however, there was no significant difference in the incidence of gout flares between stepwise increases in febuxostat dose and low-dose colchicine prophylaxis [51].

Long-term ULT

All patients with gout should be informed that gout is a chronic disease with MSU crystal deposition and that long-term ULT is required to suppress tophi and prevent subsequent gout flares and joint damage.

Indications for initiation of ULT

The 2020 ACR guidelines for gout management strongly recommend ULT for all patients with frequent gout flares (≥ 2 annually), subcutaneous tophi, and/or evidence of radiographic damage due to gout [7]. Initiation of ULT was

conditionally recommended for patients experiencing their first flare with comorbid moderate-to-severe CKD (glomerular filtration rate [GFR] < 60 mL/min/1.73 m²), urolithiasis, or a very high SUA level of > 9 mg/dL [7]. Similar recommendations for ULT indications have been made by the EULAR [9]. All patients with recurrent flares, tophi, urate arthropathy, and/or renal stones were indicated for ULT, and initiation of ULT was also recommended close to the time of the first diagnosis in young patients (< 40 years), a very high SUA level of > 8 mg/dL, and/or comorbidities [9].

There are some discrepancies among clinical guidelines regarding whether ULT should be initiated during an acute gout flare. While the EULAR does not provide guidance with regard to this issue [9], the BSR guidelines discourage the initiation of ULT during a gout flare and recommend postponing the ULT until acute inflammation has resolved [8]. Instead, ACR conditionally recommends ULT initiation during a flare [7] based on two randomized controlled trials (RCTs) that showed that ULT initiation during this period did not significantly extend the duration or severity of the flare [56,57], and also considering the conceptual benefits of time efficiency and flare symptoms that serve as a powerful motivator for ULT initiation. If the patient's inflammation and pain are severe, we recommend starting anti-inflammatory treatment first and ULT a week after the inflammation subsides; if the patient's inflammation is not severe and pain is tolerable, simultaneous anti-inflammatory treatment and ULT can be considered.

Treat-to-SUA target

Long-term ULT based on the treat-to-SUA target protocol has been proven to suppress gout flares, reduce urate crystal deposition, and prevent joint damage in gout [58,59]. The treat-to-SUA target approach, with a target SUA level of 6.0 mg/dL, was recommended by the ACR and EULAR [7,9]. A lower target SUA level of ≤ 5.0 mg/dL is recommended by the BSR for all patients with gout [8], and by the EULAR for those with high urate burden, such as tophaceous gout [9]. Following ULT initiation at a low-dose, the dose should be progressively titrated using serial SUA measurements to achieve and maintain the target SUA [7-9].

SUA-lowering agents

Currently available ULTs have three different mechanisms of action: inhibition of urate production by xanthine oxidase

(XO) inhibition (allopurinol and febuxostat), promotion of renal urate excretion (probenecid and benzbromarone), and catalysis of uric acid to water-soluble allantoin (pegloticase). Table 2 summarizes each of these agents for the treatment of gout.

1) Allopurinol

The first-line ULT recommended for patients with gout is

allopurinol, which is a purine-based inhibitor of XO that was first used in 1966 [7-9]. Although rare, potentially life-threatening allopurinol hypersensitivity syndrome (AHS) typically develops within the first few months of treatment with allopurinol [60]. In particular, AHS, which appears in Koreans is unique and life-threatening [61]. Risk factors for AHS include the presence of the HLA-B*5801 allele, CKD, old age, concomitant diuretic use, and a high initial dose of

Table 2. Currently available serum urate-lowering agents

Drug	Xanthine oxidase inhibitors		Uricosuric agents		Recombinant uricase
	Allopurinol	Febuxostat	Benzbromarone	Probenecid	Pegloticase
Metabolism	Metabolized to oxypurinol Excreted mainly by kidneys	Hepatic metabolism; conjugation via UGT and oxidation via CYP 1A2, 2C8, and 2C9 Excreted by kidneys	Hepatic metabolism, mainly through CYP 2C9 Excreted via kidneys	Hepatic metabolism, excreted through kidneys	Excreted through kidneys as allantoin
Initial dose	100 mg/day 50 mg/day in CKD (GFR 30–60)	40 mg/day	50 mg/day	500 mg/day	8 mg IV infusion q 2 week
Maximal dose	900 mg/day (FDA-approved maximal dose 800 mg/day)	120 mg/day (FDA-approved maximal dose 80 mg/day)	200 mg/day	2,000 mg/day	8 mg IV infusion q 2 week
Contraindication	Severe hypersensitivity reaction Presence of HLA-B*5801 allele	Careful use is recommended in ischemic heart disease	Ureterolithiasis	Blood dyscrasias Ureterolithiasis	G-6PD deficiency (hemolysis risk) Extra caution is required in heart failure Maintenance contraindicated if serum urate-lowering efficacy is lost
Adverse drug reactions	AHS, skin rash	Hepatotoxicity	Hepatotoxicity Ureterolithiasis	Ureterolithiasis	Immunogenicity Infusion reactions (for prevention, consider concomitant use of immunosuppressive agents)
Monitoring	Serum urate, renal and liver function test	Serum urate, renal and liver function test	Serum urate, renal and liver function test	Serum urate, renal function test	G-6PD (before initiation) Serum urate
Drug interactions	Diuretics (↑ AHS risk) Azathioprine/6-MP (myelosuppression) Vitamin K antagonists (↑ bleeding risk)	Azathioprine/6-MP (myelosuppression)	Aspirin Oral anticoagulants	Aspirin Methotrexate	Concomitant use of urate-lowering agents (may blunt increases in serum urate and thus increase risk of infusion reactions)

UGT, uridine diphosphateglucuronosyltransferase; CYP, cytochrome P450; CKD, chronic kidney disease; GFR, glomerular filtration rate; IV, intravenous; FDA, Food and Drug Administration; HLA, human leukocyte antigen; G-6PD, glucose-6-phosphate dehydrogenase; AHS, allopurinol hypersensitivity syndrome; 6-MP, 6-mercaptopurine.

allopurinol [62]. Therefore, in subgroups of Southeast Asian and African ethnicities, with a relatively high prevalence of HLA-B*5801, pre-testing for HLA-B*5801 is conditionally recommended before starting allopurinol [7,62]. The positive rate of HLA-B5801 in Koreans is reportedly 12.2% [63] while the positive rate in Caucasians is only 0.7% [63,64]. In addition, HLA-B5801 genotyping prior to treatment with allopurinol was less costly and more effective than treatment without genotyping among gout patients with CKD in Korea over a time period of 12 months [65]. Hence, it is recommended that Korean patients with gout, especially those with renal insufficiency, undergo the HLA-B58*01 test before starting allopurinol. Recently, Korean national health insurance has begun to cover this test at a reasonable cost. Although genetic factors (presence of HLA-B*5801) or reduced renal function are not modifiable, the initial allopurinol dose can be adjusted. Hence, allopurinol should be started at a low-dose, such as 100 mg/day in general, or ≤ 50 mg/day for those with CKD ($\text{GFR} < 60 \text{ mL/min/1.73 m}^2$) [7]. Once patients with gout are established on an initial low-dose of allopurinol, the dose can be safely increased by 100 mg increments every month, or by 50 mg increments for those with renal impairment, until the target SUA is reached [66]. The average dose of allopurinol needed to achieve a target SUA of $< 6.0 \text{ mg/dL}$ was reported to be approximately 400 mg/day [66]. Although the United States Food and Drug Administration (FDA)-approved maximal dose of allopurinol is 800 mg/day [67], many patients with gout are not treated with the maximum permitted doses of allopurinol in real-world clinical settings [68,69]. A retrospective health-care claims database study in Korea showed that the mean maximal dose of allopurinol used was 248 mg/day, with only 6.9% of allopurinol users receiving a maximal dose of $> 300 \text{ mg/day}$ [69].

2) Febuxostat

Febuxostat is a non-purine XO inhibitor (XOI) that is more selective and potent than allopurinol [70]. It is used as second-line ULT for patients with gout [7-9], mainly due to CV safety of febuxostat versus allopurinol in patients with gout and CV comorbidities (the Cardiovascular Safety of Febuxostat and Allopurinol in Patients with Gout and Cardiovascular Morbidities [CARES] trial) [71]. However, Koreans have a much higher risk of AHS than Westerners; therefore, the Korean FDA continues to maintain febuxostat as a first-line ULT along with allopurinol, and it is the most commonly

used ULT in Korea [72]. Moreover, febuxostat showed a significantly higher persistence rate than allopurinol among Korean patients with gout after adjusting for confounding factors [73]. Dose adjustment of febuxostat is not necessary for patients with mild or moderate renal impairment, since its main route of elimination is the liver [70]. Among Korean patients with gout, febuxostat demonstrated good urate-lowering efficacy and renal safety even in cases of stage 4-5 CKD ($\text{GFR} < 30 \text{ mL/min/1.73 m}^2$) not yet on dialysis [74], and was also efficacious and well tolerated in those undergoing dialysis [75]. The initial dose of febuxostat suggested for Korean gout patients on dialysis was 20 to 40 mg/day [75]. The maximal dose of febuxostat approved by the FDA is 80 mg/day, and co-administration of azathioprine or 6-mercaptopurine with febuxostat is contraindicated [76]. Febuxostat at a dose of 80 or 120 mg/day has shown better urate-lowering efficacy than allopurinol at a dose of 300 mg/day in RCTs [77-79].

3) Comparative CV risk between allopurinol and febuxostat
The CARES trial showed comparable rates of adverse CV events between febuxostat (up to 80 mg/day) and allopurinol (up to 600 mg/day); however, all-cause mortality and CV-related death were higher with febuxostat than with allopurinol among gout patients with coexisting CV disease [71]. This result led to the FDA black box warning that patients taking febuxostat should be monitored for signs and symptoms of myocardial infarction (MI) and stroke [76]. However, limitations of the CARES trial should be considered when interpreting the results, including a high dropout rate and the fact that most deaths (approximately 85%) occurred after ULT cessation [71]. Moreover, the absolute CV risk of febuxostat is uncertain due to the absence of a control group. In contrast, a large observational study, including 99,744 older medicare patients with gout, demonstrated no difference in CV risk, including MI, stroke, coronary revascularization, heart failure, or all-cause mortality between febuxostat and allopurinol initiators [80]. In addition, the Febuxostat versus Allopurinol Streamlined Trial (FAST) trial among 6,128 patients with gout aged 60 years or older, with at least one additional CV risk factor, also showed a comparable risk of adverse CV events or all-cause and CV mortality between febuxostat and allopurinol [81].

4) Benzbromarone

Uricosuric agents, including probenecid and benzbroma-

rone, can be used alone or in combination with an XO inhibitor in patients who are resistant or intolerant to XO inhibitors [8,9,82,83]. Uricosurics can induce urolithiasis due to their mechanism of action and, therefore, should be avoided in patients with a history of or who currently have urolithiasis. Furthermore, all patients who are on uricosurics should receive adequate hydration; however, neither checking urinary uric acid levels nor receiving alkalinizing agents is recommended [7]. Benzbromarone has been shown to be effective and safe in general, even for gout patients with CKD; however, it was not approved in the USA and was withdrawn from several European countries due to hepatotoxicity associated with its use [84]. Nevertheless, the estimated risk of hepatotoxicity of benzbromarone in Europe is less than 1:17,000 [85]. Hence, patients treated with benzbromarone should undergo liver function tests. Benzbromarone is the only uricosuric agent available in Korea. This drug can be used as a second-line ULT in Korea.

Lesinurad, a urate transporter-1 inhibitor indicated in combination with an XO inhibitor, was discontinued in the USA in February 2019 by the marketing-authorization holder [86] and was withdrawn in Europe in July 2020 [87]. Clinical trials have been conducted to determine the efficacy and safety of dotinurad, another novel drug with selective urate reabsorption inhibitor property [88].

5) Comparative CV risk between uricosuric agents and allopurinol

Unlike XO inhibitors, data on the CV safety of uricosuric agents are limited. In a large Medicare study, probenecid was associated with a reduced risk of CV events and all-cause mortality compared with allopurinol [69]. Similarly, a large population-based cohort study of Korean patients with gout reported a decreased risk of composite CV events and all-cause mortality associated with benzbromarone compared with allopurinol [69]. However, these studies could not prove causality, and further studies are required to confirm whether uricosuric agents are favored over XO inhibitors in terms of CV outcomes.

6) Recombinant uricase

Pegloticase is a recombinant uricase conjugated to monomethoxypolyethylene glycol, which is administered as an intravenous infusion every 2 weeks [89]. RCTs of pegloticase over 6 months resulted in a reduced frequency of gout flares, resolution of tophi, and improved patient-reported

outcomes, including pain, physical function, and health-related quality of life, among chronic patients with gout who were refractory or intolerant to conventional ULTs [90]. Overall, 41% of the patients treated with pegloticase developed anti-pegloticase antibodies with loss of SUA-lowering efficacy [91]. Moreover, pegloticase infusion reactions were associated with anti-pegloticase antibodies and loss of response [89]. Therefore, for patients treated with pegloticase, SUA levels should be monitored prior to each infusion of pegloticase, and treatment should be stopped if the SUA level increases to > 6 mg/dL, specifically on two consecutive measurements. Due to concerns of toxicity and cost, pegloticase is recommended for patients with severe symptomatic tophaceous gout in whom target SUA cannot be reached with standard ULTs, including XO inhibitors and uricosuric agents, alone or in combination [7-9]. The concomitant use of immunosuppressive agents, such as methotrexate, azathioprine, and mycophenolate, has been attempted to reduce the development of anti-drug antibodies and infusion reactions [92]. However, pegloticase is not yet available in Korea.

MANAGEMENT OF COMORBIDITIES AND CONCOMITANT MEDICATIONS

Medications for associated metabolic conditions, including losartan, fenofibrate, and SGLT2 inhibitors, have shown modest urate-lowering efficacy and a lower risk of incident gout [93-95]. Regarding the concurrent use of these medications for patients with gout, losartan was recommended for the treatment of hypertension when feasible; however, adding or switching cholesterol-lowering agents to fenofibrate was conditionally recommended against, despite its urate-lowering effects, considering the side effects of the medication [7]. Moreover, given that thiazide diuretics are associated with increased SUA levels [96], it is recommended that hydrochlorothiazide be switched to an alternative antihypertensive agent if such a change is feasible in patients with gout [7]. However, since there are few practical alternatives to low-dose aspirin, discontinuing low-dose aspirin is not recommended among those receiving this medication [7].

CONCLUSIONS

Gout is a chronic disease characterized by MSU crystal deposition, which requires long-term ULT. Patients with recurrent gout flares, tophaceous gout, or structural joint damage due to gout should undergo ULT to achieve and maintain a target SUA level of < 6 mg/dL. Currently available SUA-lowering agents include XOIs, uricosuric agents, and recombinant uricase. To date, allopurinol has had a higher incidence of life-threatening side effects than febuxostat in Koreans. There is no direct evidence that febuxostat increases the risk of CV disease in Korean patients with gout. Therefore, febuxostat is used as first-line ULT along with allopurinol in Korea. HLA-B58*01 tests should be performed to prevent AHS in Korean patients with gout prior to ULT with allopurinol. Administration of concomitant anti-inflammatory prophylaxis therapy is recommended during ULT to prevent gout flares. The first-line anti-inflammatory agents used to treat gout flares include low-dose colchicine, NSAIDs, and glucocorticoids. Additionally, adequate management of lifestyle factors and concomitant medications is recommended. In particular, educating patients and primary care physicians about gout should be emphasized to increase compliance with long-term ULT. This review is not an official guideline for the Korean College of Rheumatology (KCR), and the KCR will publish the Korean guidelines for the early management of gout in 2022. Further studies are needed to address the efficacy and safety of novel ULTs and anti-inflammatory agents in Korean patients with gout.

Conflict of interest

No potential conflict of interest relevant to this article was reported.

REFERENCES

- Roddy E, Doherty M. Epidemiology of gout. *Arthritis Res Ther* 2010;12:223.
- Chen-Xu M, Yokose C, Rai SK, Pillinger MH, Choi HK. Contemporary prevalence of gout and hyperuricemia in the United States and decadal trends: the National Health and Nutrition Examination Survey, 2007-2016. *Arthritis Rheumatol* 2019;71:991-999.
- Mattiuzzi C, Lippi G. Recent updates on worldwide gout epidemiology. *Clin Rheumatol* 2020;39:1061-1063.
- Park JS, Kang M, Song JS, Lim HS, Lee CH. Trends of gout prevalence in South Korea based on medical utilization: a National Health Insurance Service Database (2002-2015). *J Rheum Dis* 2020;27:174-181.
- Kuo CF, Grainge MJ, Mallen C, Zhang W, Doherty M. Rising burden of gout in the UK but continuing suboptimal management: a nationwide population study. *Ann Rheum Dis* 2015;74:661-667.
- Rashid N, Coburn BW, Wu YL, et al. Modifiable factors associated with allopurinol adherence and outcomes among patients with gout in an integrated healthcare system. *J Rheumatol* 2015;42:504-512.
- FitzGerald JD, Dalbeth N, Mikuls T, et al. 2020 American College of Rheumatology guideline for the management of gout. *Arthritis Care Res (Hoboken)* 2020;72:744-760.
- Hui M, Carr A, Cameron S, et al. The British Society for Rheumatology guideline for the management of gout. *Rheumatology (Oxford)* 2017;56:e1-e20.
- Richette P, Doherty M, Pascual E, et al. 2016 Updated EULAR evidence-based recommendations for the management of gout. *Ann Rheum Dis* 2017;76:29-42.
- Lorenzo JP, Sollano MH, Salido EO, et al. 2021 Asia-Pacific League of Associations for Rheumatology clinical practice guideline for treatment of gout. *Int J Rheum Dis* 2022;25:7-20.
- Major TJ, Topless RK, Dalbeth N, Merriman TR. Evaluation of the diet wide contribution to serum urate levels: meta-analysis of population based cohorts. *BMJ* 2018;363:k3951.
- Neogi T, Chen C, Niu J, Chaisson C, Hunter DJ, Zhang Y. Alcohol quantity and type on risk of recurrent gout attacks: an internet-based case-crossover study. *Am J Med* 2014;127:311-318.
- Zhang Y, Chen C, Choi H, et al. Purine-rich foods intake and recurrent gout attacks. *Ann Rheum Dis* 2012;71:1448-1453.
- Choi HK, Willett W, Curhan G. Fructose-rich beverages and risk of gout in women. *JAMA* 2010;304:2270-2278.
- Juraschek SP, Miller ER 3rd, Gelber AC. Effect of oral vitamin C supplementation on serum uric acid: a meta-analysis of randomized controlled trials. *Arthritis Care Res (Hoboken)* 2011;63:1295-1306.
- Stamp LK, O'Donnell JL, Frampton C, Drake JM, Zhang M, Chapman PT. Clinically insignificant effect of supplemental vitamin C on serum urate in patients with gout: a pilot randomized controlled trial. *Arthritis Rheum* 2013;65:1636-1642.
- Li R, Yu K, Li C. Dietary factors and risk of gout and

- hyperuricemia: a meta-analysis and systematic review. *Asia Pac J Clin Nutr* 2018;27:1344-1356.
18. Yokose C, McCormick N, Choi HK. The role of diet in hyperuricemia and gout. *Curr Opin Rheumatol* 2021;33:135-144.
 19. Nguyen UD, Zhang Y, Louie-Gao Q, et al. Obesity paradox in recurrent attacks of gout in observational studies: clarification and remedy. *Arthritis Care Res (Hoboken)* 2017;69:561-566.
 20. Dalbeth N, Chen P, White M, et al. Impact of bariatric surgery on serum urate targets in people with morbid obesity and diabetes: a prospective longitudinal study. *Ann Rheum Dis* 2014;73:797-802.
 21. Dessein PH, Shipton EA, Stanwix AE, Joffe BI, Ramokgadi J. Beneficial effects of weight loss associated with moderate calorie/carbohydrate restriction, and increased proportional intake of protein and unsaturated fat on serum urate and lipoprotein levels in gout: a pilot study. *Ann Rheum Dis* 2000;59:539-543.
 22. Scheepers LE, van Onna M, Stehouwer CD, Singh JA, Arts IC, Boonen A. Medication adherence among patients with gout: a systematic review and meta-analysis. *Semin Arthritis Rheum* 2018;47:689-702.
 23. Yin R, Li L, Zhang G, et al. Rate of adherence to urate-lowering therapy among patients with gout: a systematic review and meta-analysis. *BMJ Open* 2018;8:e017542.
 24. Briesacher BA, Andrade SE, Fouayzi H, Chan KA. Comparison of drug adherence rates among patients with seven different medical conditions. *Pharmacotherapy* 2008;28:437-443.
 25. Schlesinger N, Detry MA, Holland BK, et al. Local ice therapy during bouts of acute gouty arthritis. *J Rheumatol* 2002;29:331-334.
 26. Dincer HE, Dincer AP, Levinson DJ. Asymptomatic hyperuricemia: to treat or not to treat. *Cleve Clin J Med* 2002;69:594, 597, 600-602.
 27. Skoczynska M, Chowaniec M, Szymczak A, Langner-Hetmaniczuk A, Maciazek-Chyra B, Wiland P. Pathophysiology of hyperuricemia and its clinical significance: a narrative review. *Reumatologia* 2020;58:312-323.
 28. Wang J, Qin T, Chen J, et al. Hyperuricemia and risk of incident hypertension: a systematic review and meta-analysis of observational studies. *PLoS One* 2014;9:e114259.
 29. Li L, Yang C, Zhao Y, Zeng X, Liu F, Fu P. Is hyperuricemia an independent risk factor for new-onset chronic kidney disease?: a systematic review and meta-analysis based on observational cohort studies. *BMC Nephrol* 2014;15:122.
 30. Kim SY, Guevara JP, Kim KM, Choi HK, Heitjan DF, Albert DA. Hyperuricemia and coronary heart disease: a systematic review and meta-analysis. *Arthritis Care Res (Hoboken)* 2010;62:170-180.
 31. Kim SY, Guevara JP, Kim KM, Choi HK, Heitjan DF, Albert DA. Hyperuricemia and risk of stroke: a systematic review and meta-analysis. *Arthritis Rheum* 2009;61:885-892.
 32. Sandoval-Plata G, Nakafero G, Chakravorty M, Morgan K, Abhishek A. Association between serum urate, gout and comorbidities: a case-control study using data from the UK Biobank. *Rheumatology (Oxford)* 2021;60:3243-3251.
 33. Kimura K, Hosoya T, Uchida S, et al. Febuxostat therapy for patients with stage 3 CKD and asymptomatic hyperuricemia: a randomized trial. *Am J Kidney Dis* 2018;72:798-810.
 34. Champion EW, Glynn RJ, DeLabry LO. Asymptomatic hyperuricemia: risks and consequences in the Normative Aging Study. *Am J Med* 1987;82:421-426.
 35. Martinon F, Petrilli V, Mayor A, Tardivel A, Tschoop J. Gout-associated uric acid crystals activate the NALP3 inflammasome. *Nature* 2006;440:237-241.
 36. Martinon F, Burns K, Tschoop J. The inflammasome: a molecular platform triggering activation of inflammatory caspases and processing of proIL-beta. *Mol Cell* 2002;10:417-426.
 37. Roddy E, Clarkson K, Blagojevic-Bucknall M, et al. Open-label randomised pragmatic trial (CONTACT) comparing naproxen and low-dose colchicine for the treatment of gout flares in primary care. *Ann Rheum Dis* 2020;79:276-284.
 38. Rainer TH, Cheng CH, Janssens HJ, et al. Oral prednisolone in the treatment of acute gout: a pragmatic, multicenter, double-blind, randomized trial. *Ann Intern Med* 2016;164:464-471.
 39. Janssens HJ, Janssen M, van de Lisdonk EH, van Riel PL, van Weel C. Use of oral prednisolone or naproxen for the treatment of gout arthritis: a double-blind, randomised equivalence trial. *Lancet* 2008;371:1854-1860.
 40. Man CY, Cheung IT, Cameron PA, Rainer TH. Comparison of oral prednisolone/paracetamol and oral indomethacin/paracetamol combination therapy in the treatment of acute goutlike arthritis: a double-blind, randomized, controlled trial. *Ann Emerg Med* 2007;49:670-677.
 41. Terkeltaub RA, Furst DE, Bennett K, Kook KA, Crockett RS, Davis MW. High versus low dosing of oral colchicine for early acute gout flare: twenty-four-hour outcome of the first multicenter, randomized, double-blind, placebo-controlled, parallel-group, dose-comparison colchicine study. *Arthritis Rheum* 2010;62:1060-1068.

42. Terkeltaub RA, Furst DE, Digiacinto JL, Kook KA, Davis MW. Novel evidence-based colchicine dose-reduction algorithm to predict and prevent colchicine toxicity in the presence of cytochrome P450 3A4/P-glycoprotein inhibitors. *Arthritis Rheum* 2011;63:2226-2237.
43. Wechalekar MD, Vinik O, Schlesinger N, Buchbinder R. Intra-articular glucocorticoids for acute gout. *Cochrane Database Syst Rev* 2013;4:CD009920.
44. Schlesinger N, Moore DF, Sun JD, Schumacher HR Jr. A survey of current evaluation and treatment of gout. *J Rheumatol* 2006;33:2050-2052.
45. Schlesinger N, Alten RE, Bardin T, et al. Canakinumab for acute gouty arthritis in patients with limited treatment options: results from two randomised, multicentre, active-controlled, double-blind trials and their initial extensions. *Ann Rheum Dis* 2012;71:1839-1848.
46. Janssen CA, Oude Voshaar MA, Vonkeman HE, et al. Anakinra for the treatment of acute gout flares: a randomized, double-blind, placebo-controlled, active-comparator, non-inferiority trial. *Rheumatology (Oxford)* 2019;58:1344-1352.
47. Terkeltaub RA, Schumacher HR, Carter JD, et al. Rilonacept in the treatment of acute gouty arthritis: a randomized, controlled clinical trial using indomethacin as the active comparator. *Arthritis Res Ther* 2013;15:R25.
48. Marchetti C, Swartzwelter B, Gamboni F, et al. OLT1177, a β -sulfonyl nitrile compound, safe in humans, inhibits the NLRP3 inflammasome and reverses the metabolic cost of inflammation. *Proc Natl Acad Sci U S A* 2018;115: E1530-E1539.
49. Spencer K, Carr A, Doherty M. Patient and provider barriers to effective management of gout in general practice: a qualitative study. *Ann Rheum Dis* 2012;71:1490-1495.
50. Wortmann RL, Macdonald PA, Hunt B, Jackson RL. Effect of prophylaxis on gout flares after the initiation of urate-lowering therapy: analysis of data from three phase III trials. *Clin Ther* 2010;32:2386-2397.
51. Yamanaka H, Tamaki S, Ide Y, et al. Stepwise dose increase of febuxostat is comparable with colchicine prophylaxis for the prevention of gout flares during the initial phase of urate-lowering therapy: results from FORTUNE-1, a prospective, multicentre randomised study. *Ann Rheum Dis* 2018;77:270-276.
52. Borstad GC, Bryant LR, Abel MP, Scroggie DA, Harris MD, Alloway JA. Colchicine for prophylaxis of acute flares when initiating allopurinol for chronic gouty arthritis. *J Rheumatol* 2004;31:2429-2432.
53. Choi HJ, Lee CH, Lee JH, et al. Current gout treatment and flare in South Korea: prophylactic duration associated with fewer gout flares. *Int J Rheum Dis* 2017;20:497-503.
54. Ahn SM, Oh JS, Hong S, Lee CK, Yoo B, Kim YG. Comparative efficacy of low-dose versus regular-dose colchicine to prevent flares in gout patients initiated on urate-lowering therapies. *Rheumatology (Oxford)* 2021;61:223-229.
55. Pisanelli HL, Fisher MC, Farquhar H, et al. Efficacy and safety of gout flare prophylaxis and therapy use in people with chronic kidney disease: a Gout, Hyperuricemia and Crystal-Associated Disease Network (G-CAN)-initiated literature review. *Arthritis Res Ther* 2021;23:130.
56. Hill EM, Sky K, Sit M, Collamer A, Higgs J. Does starting allopurinol prolong acute treated gout?: a randomized clinical trial. *J Clin Rheumatol* 2015;21:120-125.
57. Taylor TH, Mecchella JN, Larson RJ, Kerin KD, Mackenzie TA. Initiation of allopurinol at first medical contact for acute attacks of gout: a randomized clinical trial. *Am J Med* 2012;125:1126-1134.
58. Doherty M, Jenkins W, Richardson H, et al. Efficacy and cost-effectiveness of nurse-led care involving education and engagement of patients and a treat-to-target urate-lowering strategy versus usual care for gout: a randomised controlled trial. *Lancet* 2018;392:1403-1412.
59. Dalbeth N, Billington K, Doyle A, et al. Effects of allopurinol dose escalation on bone erosion and urate volume in gout: a dual-energy computed tomography imaging study within a randomized, controlled trial. *Arthritis Rheumatol* 2019;71:1739-1746.
60. Stamp LK, Day RO, Yun J. Allopurinol hypersensitivity: investigating the cause and minimizing the risk. *Nat Rev Rheumatol* 2016;12:235-242.
61. Park HJ, Yun J, Kang DY, et al. Unique clinical characteristics and prognosis of allopurinol-induced severe cutaneous adverse reactions. *J Allergy Clin Immunol Pract* 2019;7:2739-2749.
62. Stamp LK, Barclay ML. How to prevent allopurinol hypersensitivity reactions? *Rheumatology (Oxford)* 2018;57(suppl_1):i35-i41.
63. Lee KW, Oh DH, Lee C, Yang SY. Allelic and haplotypic diversity of HLA-A, -B, -C, -DRB1, and -DQB1 genes in the Korean population. *Tissue Antigens* 2005;65:437-447.
64. González-Galarza FF, Takeshita LY, Santos EJ, et al. Allele frequency net 2015 update: new features for HLA epitopes, KIR and disease and HLA adverse drug reaction associations.

- Nucleic Acids Res 2015;43(Database issue):D784-D788.
65. Park DJ, Kang JH, Lee JW, et al. Cost-effectiveness analysis of HLA-B5801 genotyping in the treatment of gout patients with chronic renal insufficiency in Korea. *Arthritis Care Res (Hoboken)* 2015;67:280-287.
 66. Stamp LK, Chapman PT, Barclay ML, et al. A randomised controlled trial of the efficacy and safety of allopurinol dose escalation to achieve target serum urate in people with gout. *Ann Rheum Dis* 2017;76:1522-1528.
 67. Zyloprim [Internet]. Greenville (NC): Patheon Mfg. Services LLC, 2018 [cited 2022 May 17]. Available from: https://www.accessdata.fda.gov/drugsatfda_docs/label/2018/016084s044lbl.pdf.
 68. Altan A, Shiozawa A, Bancroft T, Singh JA. A real-world study of switching from allopurinol to febuxostat in a health plan database. *J Clin Rheumatol* 2015;21:411-418.
 69. Kang EH, Park EH, Shin A, Song JS, Kim SC. Cardiovascular risk associated with allopurinol vs. benzbromarone in patients with gout. *Eur Heart J* 2021;42:4578-4588.
 70. Edwards NL. Febuxostat: a new treatment for hyperuricaemia in gout. *Rheumatology (Oxford)* 2009;48 Suppl 2:ii15-ii19.
 71. White WB, Saag KG, Becker MA, et al. Cardiovascular safety of febuxostat or allopurinol in patients with gout. *N Engl J Med* 2018;378:1200-1210.
 72. Chung MK, Kim SS, Cheon YH, et al. Patient perspectives and preferences regarding gout and gout management: impact on adherence. *J Korean Med Sci* 2021;36:e208.
 73. Kim A, Kim Y, Kim GT, Ahn E, So MW, Lee SG. Comparison of persistence rates between allopurinol and febuxostat as first-line urate-lowering therapy in patients with gout: an 8-year retrospective cohort study. *Clin Rheumatol* 2020;39:3769-3776.
 74. Kim SH, Lee SY, Kim JM, Son CN. Renal safety and urate-lowering efficacy of febuxostat in gout patients with stage 4-5 chronic kidney disease not yet on dialysis. *Korean J Intern Med* 2020;35:998-1003.
 75. Choi SY, Choi SW, Lee S, So MW, Oh JS, Lim DH. Efficacy and tolerability of febuxostat in gout patients on dialysis. *Intern Med J* 2021;51:348-354.
 76. Uloric [Internet]. Deerfield (IL): Takeda Pharmaceuticals America, 2017 [cited 2022 May 17]. Available from: https://www.accessdata.fda.gov/drugsatfda_docs/label/2017/021856s011lbl.pdf.
 77. Becker MA, Schumacher HR Jr, Wortmann RL, et al. Febuxostat compared with allopurinol in patients with hyperuricemia and gout. *N Engl J Med* 2005;353:2450-2461.
 78. Schumacher HR Jr, Becker MA, Wortmann RL, et al. Effects of febuxostat versus allopurinol and placebo in reducing serum urate in subjects with hyperuricemia and gout: a 28-week, phase III, randomized, double-blind, parallel-group trial. *Arthritis Rheum* 2008;59:1540-1548.
 79. Park SH, Song YW, Park W, et al. The urate-lowering efficacy and safety of febuxostat in Korean patients with gout. *J Rheum Dis* 2013;20:223-230.
 80. Zhang M, Solomon DH, Desai RJ, et al. Assessment of cardiovascular risk in older patients with gout initiating febuxostat versus allopurinol: population-based cohort study. *Circulation* 2018;138:1116-1126.
 81. Mackenzie IS, Ford I, Nuki G, et al. Long-term cardiovascular safety of febuxostat compared with allopurinol in patients with gout (FAST): a multicentre, prospective, randomised, open-label, non-inferiority trial. *Lancet* 2020;396:1745-1757.
 82. Reinders MK, van Roon EN, Jansen TL, et al. Efficacy and tolerability of urate-lowering drugs in gout: a randomised controlled trial of benzbromarone versus probenecid after failure of allopurinol. *Ann Rheum Dis* 2009;68:51-56.
 83. Reinders MK, Haagsma C, Jansen TL, et al. A randomised controlled trial on the efficacy and tolerability with dose escalation of allopurinol 300-600 mg/day versus benzbromarone 100-200 mg/day in patients with gout. *Ann Rheum Dis* 2009;68:892-897.
 84. Azevedo VF, Kos IA, Vargas-Santos AB, da Rocha Castelar Pinheiro G, Dos Santos Paiva E. Benzbromarone in the treatment of gout. *Adv Rheumatol* 2019;59:37.
 85. Lee MH, Graham GG, Williams KM, Day RO. A benefit-risk assessment of benzbromarone in the treatment of gout: was its withdrawal from the market in the best interest of patients? *Drug Saf* 2008;31:643-665.
 86. OptumRx. Duzallo and Zurampic: product discontinuation [Internet]. Irvine (CA): OptumRx, 2022 [cited 2022 May 17]. Available from: https://professionals.optumrx.com/publications/library/drugwithdrawal_duzallo_2019-0417.html.
 87. European Medicines Agency. Medicines "Duzallo" [Internet]. Amsterdam (NL): European Medicines Agency, 2022 [cited 2022 May 17]. Available from: <https://www.ema.europa.eu/en/medicines/human/EPAR/duzallo>.
 88. Kuriyama S. Dotinurad: a novel selective urate reabsorption inhibitor as a future therapeutic option for hyperuricemia. *Clin Exp Nephrol* 2020;24(Suppl 1):1-5.
 89. Sundry JS, Ganson NJ, Kelly SJ, et al. Pharmacokinetics and pharmacodynamics of intravenous PEGylated recombinant

- mammalian urate oxidase in patients with refractory gout. *Arthritis Rheum* 2007;56:1021-1028.
90. Sundy JS, Baraf HS, Yood RA, et al. Efficacy and tolerability of pegloticase for the treatment of chronic gout in patients refractory to conventional treatment: two randomized controlled trials. *JAMA* 2011;306:711-720.
 91. Lipsky PE, Calabrese LH, Kavanaugh A, et al. Pegloticase immunogenicity: the relationship between efficacy and antibody development in patients treated for refractory chronic gout. *Arthritis Res Ther* 2014;16:R60.
 92. Keenan RT, Botson JK, Masri KR, et al. The effect of immunomodulators on the efficacy and tolerability of pegloticase: a systematic review. *Semin Arthritis Rheum* 2021;51:347-352.
 93. Waldman B, Ansquer JC, Sullivan DR, et al. Effect of fenofibrate on uric acid and gout in type 2 diabetes: a post-hoc analysis of the randomised, controlled FIELD study. *Lancet Diabetes Endocrinol* 2018;6:310-318.
 94. Choi HK, Soriano LC, Zhang Y, Rodriguez LA. Antihypertensive drugs and risk of incident gout among patients with hypertension: population based case-control study. *BMJ* 2012;344:d8190.
 95. Davies MJ, Trujillo A, Vijapurkar U, Damaraju CV, Meining G. Effect of canagliflozin on serum uric acid in patients with type 2 diabetes mellitus. *Diabetes Obes Metab* 2015;17:426-429.
 96. Raja R, Kavita F, Amreek F, Shah A, Sayeed KA, Sehar A. Hyperuricemia associated with thiazide diuretics in hypertensive adults. *Cureus* 2019;11:e5457.